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JIANGXI HONGMIN NEW MATERIALS CO. , LTD.
GANZHOU ECONOMIC AND TECHNOLOGICAL DEVELOPMENT ZONES, JIANGXI PROVINCE

Sample Description : FIRE BLANKET

Color © WHITE

Thickness : 0.45mm

Composition . GLASS FIBER

Density . 20"0

Style / Item No. o IN: 39*39

Manufacturer : JIANGXI HONGMIN NEW MATERIALS CO. , LTD.

The above data and information was / were submitted and identified on behalf of the client. SGS is not

responsible for the authenticity, integrity and results of the data and information and / or the validity of the
conclusion.

Sample Receiving Date . Mar.26, 2024
Test Performing Date © Mar.26, 2024 to Apr.07, 2024
Test Result Summary
No. ' : Test(s) Requested Result(s) Comments
1 ASTM F1989-05(R2013) Clause 3 and Clause 4.3 and o /
Clause 4.5.3 and Clause 5 Refer to next page(s)

For further details, please refer to the following page(s)

Signed for and on behalf of
Shunde Branch
SGS-CSTC Co., Ltd.
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Daniel Guan
Approved signatory

Unless otherwise agreed In writing, this dooumenl Is Issued b}y the Company subject to its General Conditions of Service printed overieaf,
avallable on request or accessible al Atlention is drawn to the limitation of liability,
Indemnification and jurisdiction Issues defined thereln. Any holder of lhis documem Is advised that informalion contained hergon reflecls
the Company’s findings at the time of its intervention only and within the Iimits of Client' s Instructions, If any. The Company's sole
responsibllity Is 1o its Client and this document does not exonerate partles to a transaction from exercising all thelr rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alleration, forgery or falsification of the content or appearance o&hls document Is unlawful and offenders may be prosecuted
to the fullest extent of lhe law. Unless otherwise stated the results shown In this test report refer only to the sample(s) tested and such

sample(s) are retained for 30 days only.
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